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TEST CERTIFICATE Nr. 123000048.11-02

1. copy
Contracting Party Date of Order: 08.01.2019
k
g%r:\JAa:Iz;tlziutschland G Receipt of samples: 03.01.2019 bis
08.05.2019
36250 Ennepetal; GermEny Receipt of documentation: 03.01.2019 bis
08.05.2019
Date of test: 03.01.2019 bis
04.07.2019

Order

Testing and certification of door operators for fire and smoke protection doors to meet the requirements of
DIN 18263-4:2015-04.

Description of samples

door operators ,,ED 250“.
The operators were installed with a mounting plate acc. to the installation instructions of the manufacturer.

Description of the tests and test results
See Test Report No. 123000048.11-01.
Evaluation of test results

The electromechanical door operators:

Typ Size Installation Arm system Lintel Elongation of
the axis
ED 250 | 4 Frame mounting on the closing Slide channel 30 mm 90 mm
side acc. to Appendix 2
4-6 Frame mounting on the closing Scissor arm 225 max. 225 90 mm
side acc. to Appendix 4 mm
4-6 Frame mounting on the closing Scissor arm 500 max. 350 90 mm
side acc. acc. to Appendix 3 mm
4-6 Frame mounting on the closing Scissor arm 500 max. 500 60 mm
side acc. to Appendix 3 mm
4-6 Frame mounting on the opening Slide channel with +/-30 mm 90 mm
side acc. to Appendix 1 standard arm and cpd arm
7 Frame mounting on the opening Scissor arm 225 max. 125 60 mm
side acc. to Appendix 5 mm
fulfil the requirements of DIN 18263-4: 2015-04.

The above mentioned door operator can be used on double leaf door with pure mechanical door coordinators approved
and certified acc.to EN 1158..

Dortmund, July 4th, 2019
By order 3
\)A ‘
wz.:Wu/
F. Werner Th. Meinks

Deputy head of testing body Regierungsbauamtmann

This is the English i f ifi 1230000048.11-02. 1 ises 1 d di Appraved tasting
is is the English version of test certificate no. .11-02. It comprises 1 page (s) and 11 appendices. body NRW02

The original version is in German language. In case of any misunderstandings, the signed German paper version is valid
only. The validity of this test certificate ends on 04.07.2024. The results of the tests relate exclusively to the sample bodies
described above. Test certificates may only be published or duplicated without alteration of the form and content of the
MPA NRW. The shortened reproduction of a test report is only permitted with the approval of the MPA NRW.
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¢ 28

und Beachtung der aktuell giltigen Fassungen der VERORDNUNG DES EUROPAISCHEN PARLAMENTS UND DES RATES
ZUR REGISTRIERUNG, BEWERTUNG, ZULASSUNG UND BESCHRANKUNG CHEMISCHER STOFFE (REACH) und der
EUROPAISCHEN RICHTLINIE ROHS ZUR BESCHRANKUNG DER VERWENDUNG BESTIMMTER GEFAHRLICHER

Alle auf dieser Zeichnung dargestellten Inhalte, die dafiir benétigten Vormaterialien und Hilfsstoffe miissen unter Einhaltung
STOFFE IN ELEKTRO- UND ELEKTRONIKGERATEN beschafft, verarbeitet, hergestellt und veredelt werden.
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